
DUMP CART
ASSEMBLY INSTRUCTIONS

FORM NO.  49283 (9/04)



1

8

14
10

34

1

20
6 13 18

16

5
15

17

9

7

11

2

11

19

21 22 25
29

30

32

31

24

23

26 27

28



 
 
 
 

2

24
1

21

2

23

1

24
23

21

23

24

22

3



3

24

23

21

4

4

25

23 24

5

10



4

6

6

26

27

9

7

29

30

24

23

27

11

28 25

8



5

23

24

21 21

23

24

13

13

12

21

14
14

23

24



 
 
 
 

6

15

15

21
23

24

2624

23

21



7

17

21

23

24

19

18

24

23

21

3132



8

14

4

26 27

13

15

5

18

20

12

19

1

16

17

1024

23

27

28

25 30

3

7 9

8
29

27

11

21

23

24

32

31

22

25

23

24

6



1 2 234A1 BOTTOM PANEL
2 1 234A2 FRONT CROSS BRACE
3 1 234A3 TONGUE  SUPPORT
4 2 234A4 WHEEL AXLE SUPPORT
5 1 234A5 WHEEL AXLE
6 2 234A6 WHEEL/TIRE ASSEMBLY
7 1 234A7 LATCH SPRING
8 2 234A8 LATCH SPACER
9 1 234A9 TONGUE LATCH
10 1 234A10 HITCH TONGUE
11 1 234A11 HITCH PIN BRACKET
12 1 234A12 REAR CROSS BRACE
13 2 234A13 REAR CORNER BRACKET
14 2 234A14 SIDE PANEL
15 2 234A15 REAR CORNER BRACE
16 1 234A16 FRONT PANEL
17 2 234A17 FRONT CORNER BRACE
18 2 234A18 TAILGATE LATCH
19 2 234A19 TAILGATE PIN
20 1 234A20 TAILGATE
21 60 234B1 M8 X 16 TRUSS HEAD BOLT
22 2 234B2 M8 X 20 TRUSS HEAD BOLT
23 72 234B3 8MM LOCK WASHER
24 72 234B4 8MM HEX NUT
25 10 234B5 M8 X 20 HEX BOLT
26 2 234B6 20MM FLAT WASHER
27 4 234B7 3MM HAIRPIN
28 1 234B8 HITCH PIN
29 1 234B9 M6 X 90 HEX BOLT
30 1 234B10 6MM NYLON NUT
31 2 234B11 6MM HEX NUT
32 2 234B12 6-8MM FLAT WASHER

Parts List
ITEM QTY PART NUMBER DESCRIPTION

9


